Antibiotic Treatment for Acute Exacerbation of Chronic Bronchitis

Acute Bronchits

'

No

Elnderlying Chronic Brochitis or COPD?

:

Acute Bronchitis

Likely viral etiology Yes
No antibiotics indicated
* Acute Exacerbation of Chronic Bronchitis?

Patient has at least two of the following:

1 sputum and/or | purulence and/or 1 dyspnea

No

Yes

Complicated?

Previous antibiotics in past 3 months

AND/OR =4 episodes/yr

No

P

Simple ?°

Amoxicillin 500mg PO TID x 10 d
Doxycyline 200mg once

then 100mg bid x 10 d OR
Trimethoprim-sulfamethoxazole DS 1 BID x 10 d

Box Common Pathogens in Acute
Exacerbations of Chronic Bronchitis

H. Influenzae, S. Pneumoniae, M. catarrhalis

Yes

s D

Complicated (or Second Line for Simple) *°
Amoxicillin-clavulanate 500mg PO TID x 7 - 10 d OR
Cefuroxime axetil 500mg BID x 7 - 10d

B-Lactam Allergy

Clarithromycin 500mg BID x 10 d OR
Clarithromycin XL 1g Daily x 10 d

%

Treatment Failure®

Treatment Failure®

Second Line (or Third Line for Simple) *°
Moxifloxacin 400mg daily x 5 — 10 d (preferred) OR
Levofloxacin 750mg daily x 5—10d

In documented cases of Pseudomonas aeurugenosa, use ciprofloxacin 750 mg PO BID x 10 days.
If presumed, documented or confirmed case of methicillin-resistant S. Aureus (MRSA), consider

trimethoprim-sulfamethoxazole DS 2 tab PO BID-TID, doxycycline 100 mg PO BID, clindamycin
600 mg PO TID, or linezolid 600 mg PO BID x 7 — 10 days.

Clinical deterioration after 72 hours OR no improvement after 7 to 10 days of antibiotics.
Treatment failure of =2 complete courses OR advanced lung disease with severe exacerbation.
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